
 Synergy rotary       

           Mower

                  MJ 60-175

              + MJ 60-200

Ersatzteilliste für

 

 

 
Kontakt und Ersatzteilbestellung:

Krengel Landtechnik GmbH & Co. KG
Tel.: 02933 97 92 - 0

Email: info@krengel.de
Fax: 02933 97 92 - 22



Spare Parts - MJ60
MJ60-175

www.major-equipment.com 13

220715

9

10

46

31

31

48

46

31

25 22

51

49

15

44

63

41

14

11

44

63

40

46

31

49

49

11
12

21

49

31

47

46

31

56

31

36

37

43

30

40

69
43

68

14

40

30
41

70
45

70 45
42

62

30

40

40

45

13



MJ60-175

www.major-equipment.com14

DRIVE DETAIL FOR

Anti_Clockwise PTO

23

57

32

24

4

3

4

8

18

17

58

28

21
28

58

8 20

19

2

6

7

30

40

51

49

55

70

41

67

40 30
43

71

36

38

36

39

35

51
49

72

3146 46

27

73
50

1

52

29

64

33

61

26

26

60

5

52

29

59

65

54

66

34

53

16

26

6



Item Part No. Description Qty

1 1700SYN-

SCRPR-01

1700 SYN SCRAPER BAR 1

2 18GMROLW 18000 WING ROLLER 1

3 MJ60 BLADE R 1

4 MJ60 BLADE L 2

5 8400RM-HG50 M16 ADJUSTER BLOCK 2

6 8400RM-RPV01 ROLLER PIVOT 1

7 8400RM-RPV10 ROLLER PIVOT 1

8 GM8-SD4 DRIVE TUBE (222mm) 2

9 MJ60-170-

LCW01

LINKAGE/CASTOR ARM 1

10 MJ60-170-

LCW01H

LINKAGE/CASTOR ARM 1

11 MJ60MK2-RE CENTER RIB 1

12 MJ60MK2-RE-H CENTER RIB 1

13 RM1700-B-GRD 170 FRONT GUARD 1

14 RM1700MK2-

BGA0

170 BODY 1

15 RM2-CW-GA01 SYNERGY CASTOR ASSEMBLY 2

16 RM2-SB-HG25 M16 ADJUSTER 2

17 1/2F 1/2" FINE NYLOC NUT 12

18 12x3FBZP 1/2"x3" FINE BOLT 12

19 205871 6 SPLINE 'L' BOX RATIO 1.47 1

20 205873 6 SPLINE 'T' BOX RATIO 1.47 1

21 347-803 MJ40 4-WAY BOX 1

22 3546 LINCH PIN DIA 9.5 2

23 5/8F 5/8" FINE NYLOC NUT 12

24 58x2FBZP 5/8"x2" FINE BOLT 12

25 S73 CAT 1 PIN DIA 19x76mm 2

26 S851 GREASE NIPPLE M8x1.25 STR 6

27 D281215 DISC SPRING 28x12x1.5 2

28 DRV-6S-52DC 6 SPLINE 52mm DRIVE 2

29 DSW34 DISC SPRING 34x16.3 x2 6

30 FWM10 M10 FLAT WASHER 19

31 FWM12 M12 FLAT WASHER 46

32 FWM16 M16 FLAT WASHER 12

33 FWM16L M16 FLAT WASHER (LARGE) 2

34 FWM8 M8 FLAT WASHER 4

35 G1106 BRASS TAP CONNECTOR 2

36 Gras-005 KEEP HANDS OUT 4

37 Gras-044 READ THE MANUAL 1

38 Gras-045 GREASE DAILY 3

39 I-257 3/4x1/2 REDUCER BUSH 2

40 M10 M10 NYLOC NUT 25

41 M10RIVNUT3-6 23301100060 M10 (BOLHOFF) 10

42 M10x130BZP M10x130 BOLT 1

43 M10x20SZP M10x20 SET BOLT 12

44 M10x25SKBH M10x25 SOCKET BUTTON HEAD 10.9 8

45 M10x25SZP M10x25 SET BOLT 13

46 M12 M12 NYLOC NUT 40

47 M12RIVNUT4-7 23301120070 M12 (BOLHOFF) 4

48 M12x25SKBH M12x25 SOCKET BUTTON HEAD 10.9 4

49 M12x30SZP M12x30 SET BOLT 20

50 M12x40BZP M12x40 BOLT 2

51 M12x50SZP M12x50 SET BOLT 8

52 M16x50SZP M16x50 SET BOLT 6

53 M8 M8 NYLOC NUT 4

54 M8x16SKBH M8x16 SOCKET BUTTON HEAD 10.9 4

55 M8x30SZP M8x30 BOLT 1

56 MJ60-1700-CV01 1700 GEARBOX COVER 1

57 NL16SP M16 SP NORDLOCK 12

58 NT55A RUBBER COUPLING 2

59 8400RM-HG02 HEIGHT LOCK WASHER 4

60 8400RM-HG11 HEIGHT PIVOT STUB 2

61 8400RM-HG22 HEIGHT BLOCK WASHER 2

62 RM2-B019 NYLON GUARD ROLLER 1

63 RM2-L018 Nylon Buffer 4

64 2RM-11 LARGE ROLLER ADJ SHIM 2

65 8400RM-HG03 HEIGHT INDICATOR 2

66 8400RM-HG04 HEIGHT GUIDE 2

67 RM1700-B009 REAR GUARD 1

68 RM2-B022 BODY SIDE PANEL (L) 1

69 RM2-B022-H BODY SIDE PANEL (R) 1

70 RM2-B025 FRONT GUARD WASHERS 8

71 RM2-B029 DIVERTER FLAP 2

72 RM2-L014 LINKAGE UNDER PLATE 2

73 SCRPR-SQ12-01 SCRAPER MOUNT 2

MJ60-175

www.major-equipment.com 15



MJ60-200

www.major-equipment.com16

15 9

46

31

31

47

22

26

44

62

40

46

31

50 48

10

11

41

62

44

12

12
13

46

31

48

48

21

46

31

55

31

43

43

30

40

68

40

30
41

30
43

14

40

30

61

42

45

69

40

45

67

36

37



www.major-equipment.com 17

8

41

54

66

30

40

50

48

69

40

30

43

70

35

39

50

48

71

36

36

38

6

5

31

46

46
28

72
49

1

51

29

58

64

53

65

34

52

16

27

5

27

60

63

33

29

51

27

59

4

DRIVE DETAIL FOR

Anti-Clockwise PTO

19

7

57

18

25
17

21
25

57

7

20

3

2

3

23

56

32

24



Item Part No. Description Qty

1 2000SYN-

SCRPR-01

2000 SYN SCRAPER BAR 1

2 MJ60 BLADE R 1

3 MJ60 BLADE L 2

4 8400RM-HG50 M16 ADJUSTER BLOCK 2

5 8400RM-

RPV01

ROLLER PIVOT 1

6 8400RM-

RPV10

ROLLER PIVOT 1

7 9GTD DRIVE TUBE (292mm) 2

8 GM63-ROL 6300 ROLLER 1

9 MJ60-200-

LCW01

LINKAGE/CASTOR ARM 1

10 MJ60-200-

LCW01H

LINKAGE/CASTOR ARM 1

11 MJ60MK2-BGA 200 BODY 1

12 MJ60MK2-RE CENTER RIB 1

13 MJ60MK2-

RE-H

CENTER RIB 1

14 RM2-B-GRD FRONT GUARD 1

15 RM2-CW-GA01 SYNERGY CASTOR ASSEMBLY 2

16 RM2-SB-HG25 M16 ADJUSTER 2

17 1/2F 1/2" FINE NYLOC NUT 12

18 12x3FBZP 1/2"x3" FINE BOLT 12

19 205871 6 SPLINE 'L' BOX RATIO 1.47 1

20 205873 6 SPLINE 'T' BOX RATIO 1.47 1

21 347-803 MJ40 4-WAY BOX 1

22 3546 LINCH PIN DIA 9.5 2

23 5/8F 5/8" FINE NYLOC NUT 12

24 58x2FBZP 5/8"x2" FINE BOLT 12

25 60CSD 60mm  STAR DRIVE 2

26 S74 CAT 1 PIN DIA 19x102mm 2

27 S851 GREASE NIPPLE M8x1.25 STR 6

28 D281215 DISC SPRING 28x12x1.5 2

29 DSW34 DISC SPRING 34x16.3 x2 6

30 FWM10 M10 FLAT WASHER 23

31 FWM12 M12 FLAT WASHER 42

32 FWM16 M16 FLAT WASHER 12

33 FWM16L M16 FLAT WASHER (LARGE) 2

34 FWM8 M8 FLAT WASHER 4

35 G1106 BRASS TAP CONNECTOR 2

36 Gras-005 KEEP HANDS OUT 4

37 Gras-044 READ THE MANUAL 1

38 Gras-045 GREASE DAILY 4

39 I-257 3/4x1/2 REDUCER BUSH 2

40 M10 M10 NYLOC NUT 25

41 M10RIVNUT3-6 23301100060 M10 (BOLHOFF) 10

42 M10x130BZP M10x130 BOLT 1

43 M10x20SZP M10x20 SET BOLT 14

44 M10x25SKBH M10x25 SOCKET BUTTON HEAD 

10.9

8

45 M10x25SZP M10x25 SET BOLT 11

46 M12 M12 NYLOC NUT 40

47 M12x25SKBH M12x25 SOCKET BUTTON HEAD 

10.9

4

48 M12x30SZP M12x30 SET BOLT 16

49 M12x40BZP M12x40 BOLT 2

50 M12x50SZP M12x50 SET BOLT 8

51 M16x50SZP M16x50 SET BOLT 6

52 M8 M8 NYLOC NUT 4

53 M8x16SKBH M8x16 SOCKET BUTTON HEAD 

10.9

4

54 M8x30SZP M8x30 BOLT 1

55 MJ60-2000-

CV01

2000 GEARBOX COVER 1

56 NL16SP M16 SP NORDLOCK 12

57 NT55A RUBBER COUPLING 2

58 8400RM-HG02 HEIGHT LOCK WASHER 4

59 8400RM-HG11 HEIGHT PIVOT STUB 2

60 8400RM-HG22 HEIGHT BLOCK WASHER 2

61 RM2-B019 NYLON GUARD ROLLER 1

62 RM2-L018 Nylon Buffer 4

63 2RM-11 LARGE ROLLER ADJ SHIM 2

64 8400RM-HG03 HEIGHT INDICATOR 2

65 8400RM-HG04 HEIGHT GUIDE 2

66 RM2-B009 REAR GUARD 1

67 RM2-B022 BODY SIDE PANEL (L) 1

68 RM2-B022-H BODY SIDE PANEL (R) 1

69 RM2-B025 FRONT GUARD WASHERS 4

70 RM2-B029 DIVERTER FLAP 2

71 RM2-L014 LINKAGE UNDER PLATE 2

72 SCRPR-

SQ12-01

SCRAPER MOUNT 2

MJ60-200

www.major-equipment.com18



MJ60 - Wheel assembly

Item Part No. Description Qty

1 RM2-CWY CASTOR WHEEL MOUNT 1

2 3026DU 30x34x26 FLANGE BUSH 2

3 851 GREASE NIPPLE M8x1.25 STR 1

4 FWM30 M30 FLAT WASHER 1

5 M16x40SZP M16x40 SET BOLT 1

6 MJCW-GS-GA MOULDED RUBBER WHEEL 1

7 RM2-L019 HEIGHT ADJUSTOR NYLON 4

8 RM2-L020 CASTOR TOP 1

9 RM2-L021 1/2 HEIGHT ADJUSTOR NYLON 2

MJ60 - PTO shafts

www.major-equipment.com 19

5

8

9

7

2

3

2

4

1

6



MJ60 - Blade Assembly AFTER serial No HR15000

640-DCBLDT-L MJ60-175 640-DCBLDT-R MJ60-175

Item Part No. Description Qty

1 RM2DISC-315-25 SYNERGY BLADE DISC 1

2 BLD-SY20-1AC Twist Blade 210xDia 25 (Anti_Clk) 2

3 BLD-25025H-

WSR

5xDIA 26 BLADE WASHER 2

4 BLDB-294-25-SY2 BLADE BACK (294 CTR 25 deg) 1

5 BLDB-315-25-SY-

STP1

BLADE STOP SPACER 2

6 BLDB-315-25-SY2 BLADE BACK (315 CTR 25 deg) 2

7 BLDB-315-25-

SY2SP08

8mm SPACER 2

8 BB25-16-32 BLADE BUSH 2

9 RM2-BMAX-MK2 BLADE MOUNT RM2 1

10 1/2F 1/2" FINE NYLOC NUT 4

11 111072 DIA 66-72mm INSERT 1

12 12x212FBZP 1/2"x2 1/2" FINE BOLT 4

13 D60253 DISC SPRING 60x25.5x3 2

14 DSW34 DISC SPRING 34x16.3 x2 4

15 M16 M16 NYLOC NUT 2

16 M16x60BZP M16x60 BOLT 2

Item Part No. Description Qty

1 RM2DISC-315-25 SYNERGY BLADE DISC 1

2 BLD-SY20-1C Twist Blade 210xDia 25 (Clk) 2

3 BLD-25025H-

WSR

5xDIA 26 BLADE WASHER 2

4 BLDB-294-25-SY2 BLADE BACK (294 CTR 25 deg) 1

5 BLDB-315-25-SY-

STP1

BLADE STOP SPACER 2

6 BLDB-315-25-SY2 BLADE BACK (315 CTR 25 deg) 2

7 BLDB-315-25-

SY2SP08

8mm SPACER 2

8 BB25-16-32 BLADE BUSH 2

9 RM2-BMAX-MK2 BLADE MOUNT RM2 1

10 1/2F 1/2" FINE NYLOC NUT 4

11 111072 DIA 66-72mm INSERT 1

12 12x212FBZP 1/2"x2 1/2" FINE BOLT 4

13 D60253 DISC SPRING 60x25.5x3 2

14 DSW34 DISC SPRING 34x16.3 x2 4

15 M16 M16 NYLOC NUT 2

16 M16x60BZP M16x60 BOLT 2

2 off - JOHN DEERE, TYM (stepped g/box).

1 off - KUBOTA, SHIBAURA, NEW HOLLAND, TYM 

(STANDARD), RANSOMES.

2 off - KUBOTA, SHIBAURA, NEW HOLLAND, TYM 

(STANDARD), RANSOMES.

1 off - JOHN DEERE, TYM (stepped g/box).

www.major-equipment.com20



680-DCBLDT-L MJ60-200 680-DCBLDT-R MJ60-200
MJ60 - Blade Assembly AFTER serial No HR15000

Item Part No. Description Qty

1 RM2DISC-315-25 SYNERGY BLADE DISC 1

2 BLD-SY20-0AC Twist Blade 230xDia 25 (Anti_Clk) 2

3 RM2-BMAX-MK2 BLADE MOUNT RM2 1

4 BLD-25025H-

WSR

5xDIA 26 BLADE WASHER 2

5 BLDB-294-25-SY2 BLADE BACK (294 CTR 25 deg) 1

6 BLDB-315-25-SY-

STP1

BLADE STOP SPACER 2

7 BLDB-315-25-SY2 BLADE BACK (315 CTR 25 deg) 2

8 BLDB-315-25-

SY2SP08

8mm SPACER 2

9 BB25-16-32 BLADE BUSH 2

10 1/2F 1/2" FINE NYLOC NUT 4

11 111072 DIA 66-72mm INSERT 1

12 12x212FBZP 1/2"x2 1/2" FINE BOLT 4

13 D60253 DISC SPRING 60x25.5x3 2

14 DSW34 DISC SPRING 34x16.3 x2 4

15 M16 M16 NYLOC NUT 2

16 M16x60BZP M16x60 BOLT 2

Item Part No. Description Qty

1 RM2DISC-315-25 SYNERGY BLADE DISC 1

2 BLD-SY20-0C Twist Blade 230xDia 25 (Clk) 2

3 RM2-BMAX-MK2 BLADE MOUNT RM2 1

4 BLD-25025H-

WSR

5xDIA 26 BLADE WASHER 2

5 BLDB-294-25-SY2 BLADE BACK (294 CTR 25 deg) 1

6 BLDB-315-25-SY-

STP1

BLADE STOP SPACER 2

7 BLDB-315-25-SY2 BLADE BACK (315 CTR 25 deg) 2

8 BLDB-315-25-

SY2SP08

8mm SPACER 2

9 BB25-16-32 BLADE BUSH 2

10 1/2F 1/2" FINE NYLOC NUT 4

11 111072 DIA 66-72mm INSERT 1

12 12x212FBZP 1/2"x2 1/2" FINE BOLT 4

13 D60253 DISC SPRING 60x25.5x3 2

14 DSW34 DISC SPRING 34x16.3 x2 4

15 M16 M16 NYLOC NUT 2

16 M16x60BZP M16x60 BOLT 2

2 off - JOHN DEERE, TYM (stepped g/box).

1 off - KUBOTA, SHIBAURA, NEW HOLLAND, TYM 

(STANDARD), RANSOMES.

2 off - KUBOTA, SHIBAURA, NEW HOLLAND, TYM 

(STANDARD), RANSOMES.

1 off - JOHN DEERE, TYM (stepped g/box).

www.major-equipment.com 21



Item Part No. Description Qty

1 RM2DISC-315-25 SYNERGY BLADE DISC 1

2 1/2F 1/2" FINE NYLOC NUT 4

3 111072 DIA 66-72mm INSERT 1

4 12x212FBZP 1/2"x2 1/2" FINE BOLT 4

5 BLD-21025-AC BLADE 210xDia 25 (Anti-Clk) 2

6 BLDB-315-25-SY2 BLADE BACK (315 CTR 25 deg) 2

7 DSW34 DISC SPRING 34x16.3 x2 4

8 M16 M16 NYLOC NUT 2

9 M16x60BZP M16x60 BOLT 2

10 BB25-16-32 BLADE BUSH 2

11 RM2-BMAX-MK2 BLADE MOUNT RM2 1

12 BLDB-294-25-SY2 BLADE BACK (294 CTR 25 deg) 1

13 BLDB-315-25-

SY2SP

8mm SPACER 4

14 RM2-SP BLADE SPACER PLATE 2

Item Part No. Description Qty

1 RM2DISC-315-25 SYNERGY BLADE DISC 1

2 1/2F 1/2" FINE NYLOC NUT 4

3 111072 DIA 66-72mm INSERT 1

4 12x212FBZP 1/2"x2 1/2" FINE BOLT 4

5 BLD-21025-C BLADE 210xDia 25 (Clk) 2

6 BLDB-315-25-SY2 BLADE BACK (315 CTR 25 deg) 2

7 DSW34 DISC SPRING 34x16.3 x2 4

8 M16 M16 NYLOC NUT 2

9 M16x60BZP M16x60 BOLT 2

10 BB25-16-32 BLADE BUSH 2

11 RM2-BMAX-MK2 BLADE MOUNT RM2 1

12 BLDB-294-25-SY2 BLADE BACK (294 CTR 25 deg) 1

13 BLDB-315-25-

SY2SP

8mm SPACER 4

14 RM2-SP BLADE SPACER PLATE 2

643-RM2-MK2-CC Blade Assembly 643-RM2-MK2 Blade Assembly

2 off - JOHN DEERE, TYM (stepped g/box).

1 off - KUBOTA, SHIBAURA, NEW HOLLAND, TYM 

(STANDARD), RANSOMES.

MJ60 - Blade Assembly PRE serial No HR15000

2 off - KUBOTA, SHIBAURA, NEW HOLLAND, TYM 

(STANDARD), RANSOMES.

1 off - JOHN DEERE, TYM (stepped g/box).

www.major-equipment.com22

318

636

640

10

98

2

11

6

12

1

4

9

7

14

10

7

8

5

3

13

636

318

640

10

10
0

2

11

6

12

9

7

8

7

10

14

5

1

4
3

13


